MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 Kalpataru Point, 2nd and
Fax: HERTE 4th floor, Opp. Cine Planet
24044532/4024068/4023516 e Cinema, Near Sion Circle,
Website: http://mpchb.gov.in ‘-i' Sion (E), Mumbai-400022
Email: jdair@empcb.gov.in |

ORANGE/L.S.I () Date: 15/12/2022

No:- Formatl.0/APAE Section/UAN
No.0000139818/CR/2212001048

Tol o) 0

M/s. Dana India Technical Centre Pvt. Ltd. ‘*’g"
S.No-279,Raisoni Industrial Park, Phase Il, Hinjewadi

Vill. Maan, Tal. Mulshi, Dist-Pune-411057, s
Maharashtra. Your Service is Our Duty

Sub: Renewal of consent to operate under Orange category with
increased in capital Investment

Ref: 1. Earlier consent granted vide No. BO/JD9APCO/EIC No. PN-CC-739 dtd.
19/05/2017 valid upto 31/07/2022.

2. Application for renewal of consent vide UAN No. 139818

3. Show cause notice issued vide letter No. BO/JD9APCO/TB.2/B-0007 dtd.
26/08/2022

4. Reply submitted by industry vide letter dtd. 01/09/2022.
5. Personal Hearing of industry held on 22/9/2022.

Your application No.MPCB-CONSENT-0000139818 Dated 26.05.2022

For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule I, II, Il & IV
annexed to this order:

1. The consent to renewal is granted for a period up to 31/03/2025

2. The capital investment of the project is Rs.212.32 Crs. (As per C.A Certificate
submitted by industry [Existing consent Cl was Rs.164.83 Crs + Increased in
C.l. by Rs.47.49 Crs = Rs. 212.32 Cr.])

3. Consent is valid for the manufacture of:

Sr Maximum

No Product Quantity uomM
Products

Engineering Design and testing of automotive aggregates 0 --NA--

Testing of Axle Assembly 1200 |Nos./Y

1 |Testing of Dive Shaft 750 Nos./Y

Testing of Gear Box 200 Nos./Y

Testing of 3D Printed Parts 250 Nos./Y

Dana India Technical Centre Pvt. Ltd./CR/UAN No.MPCB-CONSENT-0000139818/Indus-1d.9630 (15-12-2022

03:48:01 pm) /QMS.PO6_F02/00 Page 1 of 12



Without using any chemical and without any metal surface treatment and melting
process

Dana India Technical Centre Pvt. Ltd./CR/UAN No.MPCB-CONSENT-0000139818/Indus-1d.9630 (15-12-2022

03:48:01 pm) /QMS.PO6_F02/00 Page 2 of 12



4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Sr . .. Permitted .

No Description (in CMD) Standards to Disposal Path
Tread effluent generating
from RO reject of WTP and

1. [Trade effluent 10.8 As per Schedule-I|floor washing shall be
100% recycle to achieve
ZLD

2. |Domestic effluent 16 As per Schedule-1|0On land for gardening

5. Conditions under Air (P& CP) Act, 1981 for air emissions:
Sr Stack Description of stack/ Number of Standards to be

No. No. source Stack achieved

1 S-1 DG Set 625 KVA 1 As per Schedule -II

2 S-2 169 HP Diesel Fire Pump 1 As per Schedule -lI

3 S-3 Fume Hood Material Lab 1 As per Schedule -lI

4 S-4 380 KVA DG Set 1 As per Schedule -II

6. Non-Hazardous Wastes:

z; Type of Waste Quantity UoM Treatment Disposal

1 |[Burrs 100 Kg/M|Sale Authorized recycling agency
2 |Card Boards 50 Kg/M|Sale Authorized recycling agency
3 |STP Sludge 100 Kg/M|Composting |Used as mannure

4 |Paper 100 [Kg/M|Sale Authorized recycling agency
5 |Metal Scrap 10000 ([Kg/M|Sale Authorized recycling agency
6 szrslizen Food 600 Kg/M|Sale Authorized recycling agency

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

Sr

No Category No./ Type Quantity UoM Treatment Disposal

3.3 Sludge and filters , .

1 contaminated with oil 10 Kg/M Incineration CHWTSDF

2 |5.1 Used or spent oil 1500 |Ltr/M Recycle CHWTSDF

3 3”2 Wastes or residues containing 1000 |Kg/M Incineration CHWTSDF

4 35.3 Chemical sludge from waste 400 Kg/M Landfill after CHWTSDF
water treatment treatment
33.1 Empty barrels /containers

5 |/liners contaminated with 250 Kg/M Recycle CHWTSDF
hazardous chemicals /wastes

6 |35.4 Oil and grease skimming 10 Kg/M Recycle CHWTSDF

ana India Technical Centre Pvt. Ltd. 0. - - ndus-Id.

03:48:01 pm) /QMS.PO6_F02/00 Page 3 of 12




10.

11.

12.

13.

14.

15.

ana India Technical Centre Pvt. Ltd. 0. - - ndus-Id.
03:48:01 pm) /QMS.PO6_F02/00

Conditions under Plastic Waste Management Rules, 2016 (Notification dtd.
18/03/2016):

SrNo Type of Waste Quantity UoM Disposal Path
1 Plastics 50.00 Kg/M Authorized recycling agency

The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

Industry shall submit Board resolution in M.P.C.Board format towards increased in
capital investment towards plant and machinery without prior consent to establish thus
violated environmental norms and in future they will not do such violation. Industry
shall submit bank guarantee of Rs. 2 lakhs towards compliance of same. Bank
guarantee shall be submit in favor of Regional Officer, M.P.C.Board, Pune.

Tread effluent generating from RO reject of WTP and floor washing shall be 100%
recycle to achieve ZLD

Industry shall comply conditions of NOC granted by Central Ground Water Authority
vide No. CGWA/NOC/IND/ORIG/2022/15151 dtd. 06/04/2022 valid upto 05/04/2025.

Industry shall extend existing Bank Guarantee of Rs.5 Lakhs submitted towards O & M
of pollution control systems and compliance of consent conditions in favor of Regional
Officer, M.P.C.Board, Pune.

The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent. (Operate/Renewal)

£9fa3260 Signed by: Dr. V.M.Motghdre
e7cldies ) , . .
4be230a0 Joint Director (Air Pollution Control)
ch40973f| For and on behalf of,

%ﬁgg gf‘fc Maharashtra Pollution Control Board
64 7Cl:fg jdair@mpeb.govin

d7e54c79| 2022-12-15715:48:17 IST

Received Consent fee of -
Sr.No Amount(Rs.) Transaction/DR.No. E]L] Transaction Type
1 1273920.00 [TXN2205003154 27/05/2022 |Online Payment

2 620640.00 |MPCB-DR-15830 09/12/2022 |NEFT
Rs. 6,20,640/- obtained as penal fee as per Board circular dtd. 12/07/2022.

Balance consent fee of Rs. 5,61,960/- out of Rs. 12,73,920/- will be
considered during next renewal.

Copy to:

1. Regional Officer, MPCB, Pune and Sub-Regional Officer, MPCB, Pune I
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

Page 4 of 12




SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. Al As per your application, you have provided Effluent Treatment Plant (ETP) of
designed capacity of 17.40 CMD consisting of Primary (Collection tank,
Neutralization tank, Flash mixer, Primary Clarifier/Primary Settling Tank), Tertiary
(Pressure sand filter, Dual media filter, Activated carbon filter), Advanced
treatment (Reverse osmosis), Sludge treatment (Sludge drying bed) for the
treatment of 10.8 CMD of trade effluent.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent so as to achieve the following standards prescribed by the Board or
under EP Act, 1986 and Rules made there under from time to time, whichever is
stringent:

Limiting concentration not to exceed in mg/I,

Sr.No  Parameters except for pH

(1) |pH 6.0 -8.5
(2) [BOD (3 days 27°C) 30
(3) [COD 250
(4) |TSS 100
(5) |Oil & Grease 10
(6) [Ammonical Nitrogen 100

C] The Industry shall ensure connectivity of separate energy meter for pollution
control system.

D] The treated effluent shall be 100% recycled for floor washing activity only. In no
case, effluent shall find its way for gardening / outside factory premises.

2. A] As per your application, you have provided Sewage Treatment Plant of designed
capacity 50 CMD for the treatment of 16 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/l)
1 Suspended Solids Not to exceed 50
2 BOD 3 days 27°C Not to exceed 30
3 COD Not to exceed 100

C] The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after confirming above standards. In no case, sewage shall find its way for
gardening / outside factory premises.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

ana India Technical Centre Pvt. Ltd. 0. - - ndus-Id. -12- Page 5 of 12
03:48:01 pm) /QMS.PO6_F02/00 9




4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)
1 Indus.trlal Cooling, spraying in mine pits 10.00
or boiler feed
2. Domestic purpose 20.00
3 Processing whereby water gets polluted 10.00

& pollutants are easily biodegradable

Processing whereby water gets polluted
4, & pollutants are not easily 0.00
biodegradable and are toxic

5. Gardening 0

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

ana India Technical Centre Pvt. Ltd. 0. - - ndus-Id.

03:48:01 pm) /QMS.PO6_F02/00 Page 6 of 12




SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have provided the Air pollution control (APC) system and
erected following stack (s) to observe the following fuel pattern:
APC System Stack Type
LS Source provided/prop Height(in of g hf"' Pollutant Standard
No. Content(in %)
osed mtr) Fuel
150
DG Set Acoustic HSD TPM 3
Mg/Nm
S-1 625 Enclosure 17.50 92 1
KVA Stack Ltr/Hr 502 22.08
Kg/Day
150
Diesel HSD ] mgnm?
S-2 Fire Stack 17.50 40 1 560
Ltr/Hr .
Pump S02 Kg/Day
Fume
Hood 150
S-3 Material Stack 9.00 - - TPM Mg/Nm’
Lab
150
380 Acoustic HSD TPM 5
Mg/Nm
S-4 |KVA DG Enclosure 17.50 69.5 1
Set Stack Ltr/Hr 502 16.68
Kg/Day
2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of
EP Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.
3. The applicant shall operate and maintain above mentioned air pollution control system, so
as to achieve the level of pollutants to the following standards:
Parameters Standards (mg/l)
Total Particulate Matter Not to exceed 150 mg/ Nm3
4. The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution
control equipment.
5. The Board reserves its rights to vary all or any of the condition in the consent, if due to any

technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

ana India 1echnica

entre Pvt. Ltd.

03:48:01 pm) /QMS.P0O6_F02/00

n

us-ia.

Page 7 of 12




SCHEDULE-IN